


(hrricod

DBATU Student Chapter of the AIChE

Following are the office bearers:

Dr. P V Vijay Babu Advisor
1. Rohit Baviskar President
2. Pranjal Bhaladhare Vice-President
3. Anuja Mali Secretary
4. Harish Chopade Treasurer
5. Aboli Gore Joint Secretary
6. Pranali Narkhede Joint Treasurer
7. Nikhil Puranik Member
'."i; 8. Siddharth Rath Member
Jﬁ,‘ 9. Renuka Khope Member
% 10. Mayuri Dhole Member
11. Nishant Yadav Member
12. Pragati Taware Member

: Following activities were conducted:

e Mock Aptitude Test — November 2017

Following are the question papers:

MENTAL ABILITY

Instructions

I Each question carries 1 mark. For every wrong answer, 1 mark will be deducted. There is a
fixed cutoff of 17.5 marks.
[...]
Petrochemical Engineering was organized successfully the ‘Introduction to Aspen Plus’ on Friday
17® June, 2022.

AGENDA:

1) Welcome Speech

2) Felicitation of Guest, Departmental Faculty, Staff.
3) Guest Presentation.

4) Practical Session.

5) Interaction with Students.

6) Any other point with permission of Chair.

7) Collected Feedback form.

Course Content:

Part 1: Theory

* What is ASPEN PLUS?

File types & extensions

Data banks in ASPEN PLUS

Unut sets

= Component types

ASPEN PLUS modelling & simulation procedure

Model library

= Using ASPEN PLUS to find Properties of pure components

Part 2: Hands on

1. Problems on pure component analysis (Density, specific heat & Gibbs free energy & PT
envelope of pure components ‘ o

2. Problems on Binary analysis (Gibbs free energy)

3. Simulation of a mixer

4. Simulation of heat exchanger

SIS ) e
Departmen’ of Petrochemical Enginkering

Dr. Babasaheb Ambeadhat Technologic al Univarsity
honere -Raigad



wovkshop on" Inhoduton +o Aspen plus

— 3 paje: 17106 ko22
Depavimend of pedvpchemital Engineonng
is 08ganized ‘Wiortshop on' aniwduetlan 10 ASPED
pius” fov pedvockemical (second) Hhird j fired)
£rgg- Studers. - . :

speares: psof- LY. Rawoot
Dopartard of Puﬂ,c)um:mj ‘£nggs
D BATU¢ Lonere .
vernue:. (Hool | Time: 11:00 am

following Studaris {,{dmu-j‘ membery et
presens fos wlorcabop. T

, rame
s, 8- 5. hdbor

1

~

- ) .,.91-‘5 .i’-’lﬂfc_ 4 , <y

Deopdrunen’ of Putrochiomical # nng
Or Babasaned Ainb-as ;- Technologw al Uriversity
Loner. Ragaea



t Nome of Student PeN ND  |class) Si
o n
oL 230331507028 | cherru

L N.ahmug, 2030733507034 | Chem/fcal

3 Nawin P Charmni kan FeRo3¥o 7043 | Chemical M

9] Awiy D . Kadoale 195033170703 | Ches ‘

O Pretap P T ke knede (9303311705 | Petro

: g R\\\-L Waaeli)awy (3208318278 50 p&o

1 Chancheri pamtaz?;?@dh' Lyl

3) ﬁbhth(k Y Radale 19303315070 C_he"‘))(o.f %
© N Amay Kghamao  wilegave 18033182700y PP | (g

. le) -ﬁthi&hpk A-urn h.g,;c___ 2180331523515 | PetaD M

" ”h\ﬁLﬂ 'ln'gvi\i ‘\-'Qn,v_g,\ AROMISEY oy | Teho 33‘;:‘2_\.

9 de\-mh S. Mawale Q030331527003 pdiw p!‘ﬂ,a

13) \tandan V. gomewnd ,,\330338110‘:6 ?.e""o ‘m_—_.g

Y [Sam s degive 20303370 Pefro f
i1 lo-»h" (raligan 1430231324010 b = PO

3% deva S Sand-’ 010018 Wee b
' D (ple Jhﬁ.’g:: ©  Jenexsisyyeny | Popey |4k

w) wh  kale | ansasit | Pk (;-ég

=) Kavan Bhauscheb Rihane 083352 Reko .

_prenik Mehan pedl| 213033123153 pervo | _popl
] omkat Tekeram farnekar | 208023150300 gt Bk
A} Kivan Bhiva T@,bl-ny_g _ lgsmusow Chem
‘ _Digvioy Ashel Govlale lgmwm@:@ﬁan
‘L Prye BkaJua."«or 202033152 3008 Pelyg
¥ Crepal Paat! 930331507306 chemn
Aoikel- atyind Bnonse  |1903215630,, Chem
Jadbav. kb gadesol oot ISP e o
Dianswaje  Orani} . (ﬂ""‘"{ Toae H‘f'n'\;:- _90'19
Bandawad € . Onlny « Hayhasiy tese st S,
¢ hr‘ Wlam ’7"}‘!117}70(“ fQé)
5 @tk £ Blostcd |50y, 522 perds
e
Q‘é‘.i*r
o SR e ) S e

logie a4 Ul"uv“"v




o] Nome OF Student
NG
g | fadha ladorg

W | Pun\:knﬂ R, "W‘h\\cmc
4| Peanam  Givad oo,
U‘,‘ Lusrbiree Bangodle.
“g'\ PP&\JOJ{*G f')u_‘\-\\

m) pW‘-MN aﬂemv

w\| A Aleonleha B

| Monika Landge,
) | Aruchree Adduhw
) Mansr T. Amba,

> [\S\‘mqa 0 Bawax

3 C‘muac R. Salvare
M. kolerar

R. VPalil

ﬂ\|h
| Marsi
W) Qluneav
‘| -1gesh  H. Rdkipe
‘1 oM. A, Zanke
B | Anis H. Kauglefon

) Fatatay Vined KU
™ ’Mnm& G’Jd'{]w

53‘?(_"_6;“-(11\}' P Rrawave

Aaves - . Qawrant

Anijae b Prrund et

B

PEN MO

70803315370
TabblL) 52 rm“ .
1638541504 o)
199685110 (0l
198092100 70) 4
19%5315277 0 63
Modairea]|
12303316270 42

1930231¢ 24 006
oL sﬁ“ o)

2130331528506k
LIZDI3Ng L1507
2130231827507

2130331511640
el 51 B

B reig g2 30e]
0303152360+

AIOHBINLIV 0
R0/ (Y2702 )
203033152700\

16883 |t Fea €

C2nd foln

10205020\ P 2AT03E

2063033 182 Jo0e(Y -

avd pelre 4\
1"* Velwo
g_m'\ F?’n
20d Pobe
2 na. Tebe

b

2 nd Petvo
‘;‘ r'!‘ s

r X

101 oo of Sudp s praen

- AN SNK

Department of Petrochemica! Eng
Or. Babasaheb Ambedrar Technological Unriversity

konere-Raigad

Papuit ™y ron

nng

R.
dinafer

ks




About Workshop:

Our today’s workshop is regarding of an approach to remind our students that don’t be safety

blinded but be safety minded. Safety first, Safety always...! As someone said safety is a state of
mind and accidents are results of absence of mind. |

so let us discuss some important safety things which are very helpful in order to reduce the risk of
mjury to all of us.

ﬁ'mm Sm.

On behalf of Petrochemical Engineering Department students co-ordinator of Petrochemical
Engineering Students Association (PESA) Ms. Shreya started the program with kind words regarding
program and Welcome all Guest, Faculty members and participants for the same. They gave briefly
introduction about guest Prof. Lubna Rawoot is working as assistant professor in Petrochemical
Engineering Department at Dr. Babasaheb Ambedkar Technological University, Lonere.

F tal Facul S!aff:

Head of Department Dr. S. S. Metkar mam felicitated to Guest Prof. Lubna Rawoot mam with

memento.
Guest Presentation:

Our Chief guest Prof. Lubna Rawoot gave Power Point Presentation about Introduction to Aspen
Plus. They gave information about introduction of Aspen Plus Software, File types & extensions,

Data banks in ASPEN PLUS, Unit sets, Component types, ASPEN PLUS modelling & simulation
procedure, Model library, Using ASPEN PLUS to find Properties of pure components.

At the end program was concluded with vote of thanks and collect the feedback form from all
participants.

Department wants 1o thanks university administration and Registrar as well as academic Dean for
permutung financial support.

&D‘ TGC,.“"‘.: b,

l.!'\\ AR ‘-::
a\ Q" s l e, ]
/ 4%"\ L '{:'.

AN L
MP

- AC) ¢ MNpepy 700 &/
& Nt f'.-"_] +*
Deparunen of i‘-nmhemmm.rmimﬂ —

Or Babasahed Ambeokar fechnalogit # Urivarsity
. Lonere Ragad T



Photographs:
INAUGURAL FUNCTION AND

FELICITATION

¥ ¥ .

NTATION

GUEST SPEECH AND PRESE

>

‘—)
[
[~
MR"‘(;. (:r “‘(+
 weluarTTRe N of Petrochemics! B nrg l ci’l‘

D Habssaneb Amne A ar Techn ot 2l u".‘“m
Luner: Rainad



PRACTICAL SESSION
—= 1L AL SESSION




Report

On

“Industrial Visit”

Department of Petrochemical Engineering
Dr. Babasaheb Ambedkar Technological University Lonere
Academic Year —2021- 2022
Date: 28/06/2022
Company Name: Common Effluent Treatment Plant Mahad, Raigad
Target Audience: First and Second Year Petrochemical B. Tech Students.

Faculty Coordinators: Dr. Sangeeta Metkar, Prof. Harshada Jadhav,
Dr. Deepali Pawar

Y - SUBN >
# g
[ A oo crochamicit EVgY je ey g

f! e aasahud Ambediar Tecnnoiog
foosCana

-

REGISTRAR

P Babasaheb Afbedkai Technological University.
NERE 402 103

Tal. Mangaah, Dist. Raigad, (Maharashira)




On receiving the letter of permission from Common Effluent Treatment Plant Mahad, Raigad
Students with three faculty members Dr. Deepali Pawar, Prof. Harshada Jadhav went to an
industrial visit to the company on 28/06/2022. We all assembled at the college at 09.30 a.m. and
left the college in a bus. We reached at the CETP at 10.15 am. After completing formalities at
company gate we entered in company at 10.45am. First CETP Head delivered lecture on various
treatments for effluents for an hour. After that they divided students into two groups. One by one
group visited all areas of industries such as Aeration pond, Bio tower, oil trap, pH adjustment

tanks, Clariflocculator, Clarifier, sludge settling tank, centrifuge and Sludge drying beds.

INTRODUCTION ABOUT PLANT
The MAHAD industrial area came into existence in the later part of Eighties. To overcome the
pollution related problems of the area it was decided to develop a CETP in 1998-99. The
treatability studies were conducted in the year 2000 by M/s Paramount Ltd., Baroda and the
Detailed Project Report was prepared in November 2000. The technical appraisal was done by

IIT in 2001. The project execution was delayed due to financial difficulties & the project was

operational only in June 2005.The MMA CETP Co-op. Soc. Ltd. was formed in the year 2000 as

a joint venture of MIDC, MPCB, MOEF, M/s Paramount Ltd., Baroda and Industries in the area.

The MMA CETP Co-op. Soc. Ltd. is registered under the Maharashtra Co-operative Societies

Act. The MMA CETP Co-op. Society has an Executive committee under which operation and
technical committees work. The society has a General Manager who is responsible for operation
and administration of the CETP. The Operation & Maintenance is given on contract and
supervised by the society. MMA CETP is designed to treat 5 MLD, (5,000 m*d) industrial
effluent in dry weather condition (October to May) and 7.5 MLD, (7,500 m?/d) effluent in wet
weather condition (June to September).The designed influent organic load as COD is 17500 kg/d
and as BOD is 7500 kg/d. The CETP was expected to meet the treated effluent discharge limit
especially for COD as 250 mg/L and for BOD as 100 mg/L as prescribed by Maharashtra
Pollution Control Board (MPCB). .

.

k»an‘DqS S - P e
Departmen: of Petrochemical Engin m
Br. Babasaheb Ambed W i

kar Technological Uriy
nere-Raigad m“’Y

.1.—




e -

- CETPFTOW DISGRAW

Prlmary Treatment Secondary Treatment Ternary Treatment

]
-

------------------------

Figure 1: Process Flow Diagram for CETP Plant
Process Description:

Effluent Collection:

Industrial effluent from all the member industries of CETP except M/s. Sudarshan Chemicals,
Laxmi Organics and Ashok Alco-Chemical will be received in the existing ~SMLD receiving
sump. An additional 1 MLD (one MLD, 1000 m®) capacity receiving sump with two
compartments, each of 0.5 MLD (500 m°) capacity will be provided which will be used to collect
treated effluent from M/s. Sudarshan Chemicals, Laxmi Organics and Ashok Alco- Chemical
before further treatment through proposed second stage biodegradation. This sump can also be
used as a standby receiving sump or can be used to accommodate effluent during emergencies.
The existing 5 MLD and the new 1 MLD sump will be operated as a receiving cum equalization
tank. Floating surface aerators have been provided in the existing receiving sump to achieve pre
aeration and better homogenization of effluent. The new sump will be provided with high

efficiency low power agitators for better homogenization of effluent.

h-h‘ g _S p') ZS' /
Deparwnen' of Petrochemical Engindaring

Dr. Babasaheb: Ambedhar Technologic al Urivarsity
e Loness-Raigad




Primary Treatment:

The effluent from existing receiving sump will be pumped through the existing setup of grit
channel for removal of grit matter and will then be led by gravity to the neutralization tank for
coagulation with PAC followed by neutralization with Lime and will be flash mixed with the
Polyelectrolyte. The chemically treated effluent will then be flocculated and clarified in the
existing Clariflocculator by settling the flocculated suspended solids in the form of chemrcal
sludge.

Secondary Treatment:

The clarified effluent from Clariflocculator will overflow into the existing Buffer tank from
where it will be pumped to the Bio tower for polishing treatment. The existing Extended
Aeration Activated Sludge process will continue to operate with the diffused acration system
provided for aerobic biodegradation followed by bio sludge settling in the secondary clarifier.
Tertiary Treatment:

The clarified effluent from secondary clarifier will be further pumped and chemically treated

with Lime and PAC and flocculated with Polyelectrolyte in the existing Reaction Clarifier.

Tablel: Distribution of Industries from where effluent is coming

jidustries | Small | Medium | Large | Total
|Chemicals 66 15 9 90
Pharmaceutical 1 1 3 5
Dyes & Dye Intermediate 2 2 0 4
Textile b 0 2 4
Pigment 0 0 1 1
Paper 0 0 1 :
Packing 1 0 0 1
Engineering 3 2 0 5
Others 23 | 0 24
Total 98 21 16 135




A TeChnN
4—’—~_\\¥.Lj}‘

\!
\ \{_:?x/
‘.'“::J/V \b ;?_ )

- -" S ATY
P
o
’Q;
N
'(t\‘\_ s
Ja/

e —— ,’r‘_ —
.-.E.. Y lﬁ(_} 22

on' of Petrochemical Engineen g g\ £.E
“chnological Uriversity 1 "/

Deparsm
D, ﬁ.m.hnb Amhe Akar 7
Lonerv-Raigaa



It was really nice experiences for students as well as faculties have got good knowledge about
the operation of an industry as well as various parts of the industry. We would like to thank our
Head of Department Dr. S. S. Metkar for contacting the industry. We would also like to thank

our Registrar and Academic Dean for permitting us to go for the visit,

e e g

' b4

naloyical University

Thadhe e
Ms. Harshada Jadhav ;
Dr. Babasaliel

Faculty Coordinator Luhib

C 4ud 04
Tal Mangaon, Dist] Raigad, (Maharashtra)

Dr. S.\S. Metkar _
Head, Department of Petrochemical Engineering

2

o1

Degartment of Petrochemical !oﬁnrﬁzi -p/

. Babasaheb
- AmbedRkar Technologie al Uriversity
- Lonerey -Raigaa



Dr. Babasaheb Ambedkar Technological University
"Vidyavihar', Lonere-402103,Tal. Mangaon, Dist. Raigad
Maharashtra State India

International Yoga Day 2021

Every year 21* June is celebrated as International Day of Yoga since 2015. Following the
same tradition, which one of the integral part of Dr. Babasaheb Ambedkar Technological
University, The DBATU NCC Unit successfully organised and celebrated the 8th
International Day of Yoga after the pandemic situations offline with full enthusiasm and
passion among the cadets. The great theme for this year's Yoga Day was Yoga for Humanity'.

The program started at 06.00 am in the morning by welcoming the Hon’ble Vice-Chancellor
of Dr. Babasaheb Ambedkar Technological University Prof. Dr. Karbhari V. Kale, The
Registrar, Prof. Dr. Bhaghvan F. Jogi, The Principal of Institute of Petrochemical
Engineering, Prof. Dr. Madhukar A. Dabhade, by offering the tree plants.

Then Yoga started with providing the information on YOGA as well as guiding how to do
yoga. The program was organised in the Institute of Petrochemical Engineering by the NCC
Unit- under the guidance of the ANO of DBATU NCC Unit, Maj. Dr. Milind P. Bhagat. The
Dean Academic, Prof. Dr. Sanjay L. Nalbalwar, Dr. Chandrakumar M. Badole, Rector and
Incharge Students section, Prof. Rajendra N. Mehta, supporting staff and students around
100+ participants have grace the function with their presence. Everyone has performed yoga
and created awareness for a healthy lifestyle. Hon’ble Vice-Chancellor has then addressed all
the YOGIs and appealed to do at least one good karma daily along with the YOGA. The
healthy refreshment (Apples, Dry Fruits and lemon juice) has served to all after the vote of
thanks.

On this occasion the tree plantation has done by Hon’ble Vice-Chancellor, The Registrar and
The Principal. Each and every one present for the event and planted one tree each in the
college campus. The event gave out a very clear message that with a healthy lifestyle it is
equally important to have a healthy environment which can be possible by planting and
conserving the trees on our Mother Earth.

Some Glimpse of the event:

https://drive.qoo le.com/drive/folders/1ZHrfoZpmtS8vEF ZkiuOm2nsv74BRZ-M

https://www.youtube.com/channel uc8sKkuwndqu3fiHWymaijtgw/videos

Babasaheb Ambedkar
o LONERE 4921

03.
Tal Mangaon, Dist. Raigad, (Maharashtra)



TRAR .~ e
o Bbasahish A wat Tactipalogicdl Unwerjs&y,;/.
r Bzbasaned AVIEOu) 402 0~ _ >/
ai :;af'!:-if"‘m‘a-f."‘f“’m@-/ ¥

e e

Tai Mangaon, Dist.



